

化学療法名	薬剤名	1日投与量	投与時間	投与日	コース期間 (投与間隔)	備考 (総コース数)
LowDoseFP療法 (5日間)	ブリプラチン	14mg/m <sup>2</sup>	30分 (動注)	D1	5D/C	
	ブリプラチン	7mg/m <sup>2</sup>	30分 (動注)	D2~4		
	5-FU	17mg/m <sup>2</sup>	3時間 (動注)	D1~5		
LowDoseFP療法 (7日間)	ブリプラチン	14mg/m <sup>2</sup>	30分 (動注)	D1	1W/C	
	5-FU	17mg/m <sup>2</sup>	3時間 (動注)	D1		